



EFFECTIS ERA AVRASYA TEST ve BELGELENDİRME AŞ
Dilovası OSB Mahallesi Frat Caddesi No: 18
Dilovası, Kocaeli / TÜRKİYE
www.effectis.com

DECLARATION OF TEST RESULTS

No: ERA-2100-0002

The related reaction to fire tests were carried out for the product as described below at Efectis Era Avrasya Test Laboratory on 26.01.2021. Classification of reaction to fire has been carried out in accordance the standard:

EN 13501-1:2018

“Perforated Particleboard”

Fire behaviour	Smoke production	Flaming droplets
D	s	2
		, d
		0

Flammability Classification*

Normal flammable

*Turkey's regulation on fire protection 2009, Appendix-2/Ç the table of flammability classification of construction materials in accordance with EN 13501-1

Placed on the market by:

KOLÇAM AĞAÇ SANAYİ VE TİCARET A.Ş.
Büyükesat Mah. Mah. Kızılkulesi sok. No:42/1 Çankaya, Ankara /
TÜRKİY

Manufactured by:

KOLÇAM AĞAÇ SANAYİ VE TİCARET A.Ş.
Büyükesat Mah. Mah. Kızılkulesi sok. No:42/1 Çankaya, Ankara /
TÜRKİY

Ali BAYRAKTAR
Laboratory Manager
01.02.2021

This document is a declaration of test results and does not represent any type of approval or certification of the product. All details related to product specifications and field of applications are described in the report No: ERA-21-014.

